CERTIFIED MATERIAL TEST REPORT Page 1/1
o , | CUSTOMER SHIP TO CUSTOMER BLLT0 GRADE SHAPE / SIZE
GQ GE RAU SOPORTE LOGISTICO BN DISTRIBUC GERDAU CORSA S A P [ DECV 992457250 Wide Flange Bean /12 X 654 /310 X 97
= B AT (5715 KB 1023 507 ZVP CARRETERA MEXICO CD SAHAGUN
T : MONTERREY,NL 64290 SN LENGTH WEIGHT HEAT/ BATCH
US-ML-PETERSBURS Mexico CD SAHAGUNHGO 43990 400" 41,600 LR 60104442/04
25801 HOFHEIMER WAY Mexco _
PETERSBURG, VA 23803 SALES CRDER CUSTOMER MATERIAL N° SPECIFICATION / DATE or REVISION
USA 348780/000030 ASTUASTIMO7
AGINADYIM-11
CUSTOMER FURCHASE QRDER NUMBER BILL OF LADING. DATE. ASTM AGIASM-1E
4500675825 1330000019733 16.05.2013
CHEMICAL COMPOSITION
< Mn g b i3 Cn ] Cre Mo Sn v Nh Al
% % % % % % % % % % % £ %
0.07 116 .0.{]15 0.03) 019 0.28 2.4 .12 D028 .014 0__0(}2 0418 0003
CHEMICAL COMPOSITION
CEg’A&
03
MECHANICAL PROPERTTES
YS. urs Y5 UTs GIL G
KS1 KSI MP= MPa Inch mm
574 e -39_’6 503 8.000 200.6
55.9 T2 385 498 8000 200.0
MECHANICAL PROPERTIES
Elong.- YA rasi
% ks
2240 0.787
25.10 L DA
COMMERNTS / NGTES

The above figires are certified chemical and physical test records ss containéd in the permanent records of company. This material, including e Hillets, was meheﬁ"'aud manuﬁcmn.d i
the USA. Wo certify that these data are correct anid in ecompliance with specified requirements. CMTR complies with BN 16204 3.1.
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